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1. General Description of Equipment under Test

1.1 Applicant

ASKEY COMPUTER CORP.
10, NO. 119, CHIENKANG RD., CHUNG-HO, TAIPEI, TAIWAN, 235, R.O.C.

1.2 Manufacturer

ASKEY COMPUTER CORP.
10, NO. 119, CHIENKANG RD., CHUNG-HO, TAIPEI, TAIWAN, 235, R.O.C.

1.3Basic Description of Equipment under Test

Equipment : WLAN Card

Model No. : WLF010 / RA2015

FCCID : HBNWLF010

Host : PSION TEKLOGIX PDA 7525C

Host Power Supply Type : Switching

Host AC Power Cord : AC 120V, 3.8 meter, 2 pin
SPORTON International Inc. Page No. :10f26
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1.4 Feature of EQuipment under Test
WLAN Card:
Product Feature & Specification
1. Model Name WLF010 / RA2015
2 FCCID H8NWLFO010
3. Type of Modulation DSSS
4 Frequency Range 2400 ~ 2483.5 MHz
5. Number of Channels 11
6 Carrier Frequency of Each Channel |2412+(n-1)*5 MHz; n=1~11
7.  Antenna Connector N/A
8 Antenna Type Fixed Internal
9 Antenna Gain 2.5dBi
10. Maximum Output Power 13.36 dBm
11. DUT Stage Production Unit
12. Application Type PC Il Change
Co-transmission BT module:
Product Feature & Specification
1. Model Name BTLO40
2. FCCID GM37525BTB
3. Type of Modulation GFSK
4. Frequency Range 2400 ~ 2483.5 MHz
5. Number of Channels 79
6. Carrier Frequency of Each Channel |2402+ n*1 MHz, n= 0~78
7. Antenna Connector UML
8. Antenna Type PIFA Antenna
9. Antenna Gain 0.25 dBi
10. Maximum Output Power 3.28 dBm
11. DUT Stage Production Unit
12. Application Type PC Il Change
SPORTON International Inc. Page No. :20f26
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1GHz, only one channel of each application was tested because it is not
related to channel selection.

The EUT is programmed to transmit signal continuously for all testings.

Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.
Full report can be referred to ADT Corp. report number RF920327R01B.

Radiated emission was tested for WLAN and BT co-transmission on Host 7525C.

~ o a0

2.2 Test Mode

Application
Mode 1: Tx_CHO1_2412MHz
Radiated |\104e 2: Tx_CH11_2462MHz
Emission .
Mode 3: WLAN Tx_CH11_2462MHz with BT Tx_CHO0_2402MHz

Remark: Based on the ADT test report No. RF920327R01B, the co-location of WLAN and BT was re-tested for
verification.

2.3 Connection Diagram of Test System

EUT

A U

Host 7525C BT

L—H—'l Adapter

2.4 Ancillary Equipment List

N/A

SPORTON International Inc.

Page No. 1 30f26
TEL : 886-2-2696-2468 Report Issued Date : Sep. 25, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : HBNWLF010




woroniss PARTIAL FCC TEST REPORT Report No. : FR691501

3. RF Utility

The EUT and BT are in continuous Tx mode thru RF test utility.
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4. General Information of Test

Test Site Location . No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  03CHO06-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3Test in Compliance with

47 CFR Part 15 Subpart C

4.4 Frequency Range Investigated

a. Radiation: from 30 MHz to 25000 MHz

4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 5 0f 26
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result

15.209(a) Radiated Emission Pass

15.247(b) Maximum Peak Output Power Pass
SPORTON International Inc. Page No. : 6 0f 26
TEL : 886-2-2696-2468 Report Issued Date : Sep. 25, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : HBNWLF010



woroniss PARTIAL FCC TEST REPORT Report No. : FR691501

5.2 Peak Output Power Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT
antenna terminal.
5.2.3 Test Setup Layout

L Io
EUT Power Meter
5.2.4 Test Result
* Application Type : WLAN 802.11b
* Temperature : 27°C
* Relative Humidity : 51 %
* Test Enginner : Andrew
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 13.36 1W/30 dBm
06 2437 13.17 1W/30 dBm
11 2462 12.97 1W/30 dBm
SPORTON International Inc. Page No. . 70f26
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5.3Radiated Emission Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this Report.

5.3.2 Test
a.

Procedures
The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

SPORTON International Inc. Page No. : 80f26
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5.3.3 Typical Test Setup Layout of Radiated Emission

Antenna
1~4m
EUT
- - | v
0.8 M
Ground Plane
v N\
TurnTable G

Spectrum Analyzer /

Test Receiver

SPORTON International Inc. Page No. :90f 26
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5.3.4 Test Data
* Temperature : 27°C
* Relating Humidity : 51%
* Test Enginner : Andrew
* Test Mode : Mode 1
- Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 _ File: D:AProjecti?0060 3% #1563 1501Wart 15CWLANT1b Tx_ChO1L.EMI (1)
1147 Level (dBuVim) Date: 2006-09-19
3
FCC CLASS-B
59 } \ FCC CLASS-B {AVG)
]
0 1600 1400, 1800, 2200. 2600, 3000

Trace: (Discrete) Frequency (MHz)

Bite : BCHME-HY

Condition : HE-ANT-060410 HORIZONTAL
EOT : WLAN Caxd

Fower 12 WVacl=

Tfcdel : FR. 691501

Iede  11b Tar_ ChO1 24120 Het C padle
Diata Fate : 11

Over Limit HReadlntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pas Fos Remark

Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB cm deg
2300.0 49,65 -Z4.35 74,00 51.03 30,26 82 35.46 Qo 360 Peak

[2 @ 2300.0 39.71 -14.29 54.00 41.09 30.28 .82 35.46 30 314 dverage
[ 2412.0 10Z.64 104.00  30.27 .46 an 360 Peak
@ 2412.0 98.34 99.70 30.27 .84 35.46 120 314 Average

2498.0 48.82 -25.18 74.00 350.13 30.30
2498.0 38.61 -15.39 34.00 39.92 30.30

Remark: #3 and #4 Fundamental Signal

.82 35.53 100 360 Peak
B2 33,33 130 314 Average

(SR VR VRN [N] W]
Lee
=
(oY
©n|

1
2
3
4
3
&
e
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Data: 3

17

59

Level {dBuV.im)

File: D:\Projecti2006Q 3 69150 1Part 15SCWWLANIT1b Tx_ChIJ1.EI‘-aI {4)

ate: 2006-09-19

FCCCLASS-B

B = e e = e i

FCC CLASS-B (AVG)
|

0 2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete) Frequency {MHz)
Dite : [RCHOG-HT
Condition : HF-ANT-OR0410 HORIZONTAL
ENT : WLAN Card
Fowex + 1AWV acE0H=
Model : FR. 631301
Mode ¢ 11h Te_ChO1 24 2Hz Cadle
Diata Rate S 11
Over Limit HReadlntenna Cahle Preamp Aot Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
Wiz dBu¥/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 2389.9 496> -Z4.35 T4.00 51.03 30.26 3.82 33.46 100 0 Peak
2 @ 23809 39.71 -14.29 54.00 41.09 30.26  3.82 35.46 130 314 hverage
SPORTON International Inc. Page No. : 11 of 26
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- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 2 ~ File: D:\Projecti?0060 35 69150 1WPart 15CWWLANYT1D Tx_ChO1EMI (4)
117 Level {dBuW/m) Date: 2006-09-19
3
FCC CLASS B
59 FCC CLASS-B (AVG)
]
9 1000 1400, 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)

Site : BCHMGHY

Clondition : HF-ANT0E0410 VERTIC AL
EOT : WLAN Caxd

Fower 12V aci0H=

Tfedel : FR 691501

Tede  11b Tar_ ChO1 24120 Het C padle
Diata Fate c 11

Over Limit BReadlntenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB c deg

1 2390.0 48,92 -25.08 74.00 50.30 30,26  3.82 353.46 100 0 Peak
2 2390.0  38.74 -15.26 54.00 40.12 30,26  3.82 35.46 100 270 bverage
im 2412.0 10220 103.56 30.27 3.84 35.46 100 0 Peak
4 @ 2412.0 94.78 96.14 30,27 3.84 33.46 100 270 hverage
3 2488.0 49,08 -24.92 74,00 50.3% 30.30 3.90 35.31 100 0 Peak
6@ 2488.0 39.06 -14.94 54.00 40.37 30.30 3.90 35.51 100 270 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 ~ File: D:\Project\2006Q 35 MIG91501\Part 15CWWLANVI1b Tx_ChO1.EMI (4)
. Level {dBuv/m) Date: 2006-09-19

FCC CLASS B

59 FCC CLASS-B {(AVG)
il
B i e o e e e e e e e e e e o e it i

0

2310 2326. 2342, 2358, 2374, 2390

Trace: (Discrete) Frequency (MHz)

Bite : BCHE-HY

Condition - HF-ANT-060410 VERTIC AL
EUT : WLAN Cad
Power : 1 20Vac0Hz
Model - FR 691501
Mode © 11b T CHOL 241 ZWEEt Cndle
Diats Fate Sl
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB c deg
1 2380.8 48,92 -25.08 74.00 50.29 30.26 3.82 35.46 100 360 Peak
2@ 2389.8 38.74 -15.26 54.00 40.12 30.26 3.82 35.46 10 270 Average
Remark: There is no more obvious spurious emission except the listings above.
SPORTON International Inc. Page No. : 12 of 26
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* Test Mode :

Mode 2

* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti2006Q3\= 69150 1WPart 15CWLANVI 1B Tx_Ch11.EMI (4)
17 Level (dBuv/m) Date: 2006-09-19
3
FCC/CLASS-B
59 FCC CLASS-B (AVG)
I
e Tl
[
a 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete)

Frequency (MHz)

Bite - BCHE-HT

Clomditicn : HE-ANT060410 HORIZON TAL
ENT + WLAN Caud

Power o 1A WacilH=

Madel : FR. 691501

Mode ;11 T Chll24620MH=4C radle
Diatz Rate : 11

Over Limit Readintenna Cable Preamp Ant Tahble

Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

WHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB ci deg

1 2362.0 490.59 -24 .41 74.00 50.98 30.24 3.80 35.44 100 0 Peak
2@ 2368.0 38.53 -152.47 54.00 39.82 30,24 3.80 35.44 106 312 Average
3@ 2462.0 103.41 104,73 30,29 3.89 35.49 100 0 Peak
4@ 2462.0 9 100,20 30,79 3,89 35.49 106 312 Average
[5a 2483.5 38.89 -15.11 54.00 40.20 30.29 3.90 35.51 106 312 Average
3 24835 30.03 -Z3.07 Y4.00 51.34 30.29  3.90 35.51 100 0 Peak

Remark: #3 and #4 Fundamental Signal

Data: 3 ~ File: D:\Projecti2006Q 357 M\691501\Part 15CWLANV1b Tx_Ch11.EMI (4)
17 Lewvel (dBuVim) Date: 2006-09-19
FCC/CLASS-B
59 FCC CLASS-B (AVG)

0

Trace: (Discrete)

B o ot I T S P S U S APPSO

24835 2486.8 24901 2493.4 2496.7 2500
Frequency (MHz)

Btk : BCHMEHT

Condition : HF-ANT-060410 HORIZON TAL
EUT ¢ WLAN Claud
Fourer » 130V 0H=
Dlzdel : FR 691501
Dlede + 11h T Chll 248 et Cradle
Liata, Rate : 11
Over Limit HReadlntenna Cable Preamp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Paos Pos Remark
WHz dBuVin dB dBu¥/m  dBu¥  dB/u dB dB cil deg
1 2423.5 50,03 -23.97 TF4.00 51.34 30.29  3.90 35.51 100 0 Peak
2 @ 24835 38,80 15,11 54,00 40,20 30,20 3,90 35,51 106 312 fwerase
SPORTON International Inc. Page No. : 13 0f 26
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- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 2 ~ File: D:\Project\i?0060 35 69150 1WPart 15CWWLANYI1b Tx_Ch11.EMI (4)
- Level {dBuW/m) Date: 2006-09-19
3
FCC CLASS B
59 7 FCC CLASS-B (AVG)
9 1000 1400, 1800. 2200, 2600, 3000

Trace: (Discrete) Frequency (MHz)

Bite : BCHME-HY

Condition : HF-ANT-OR0410 VERTICAL
EUT : WLAN Caxd
Powex o 12 0WVae =
Micdel : FR 631501
Mcde ¢ 11h Tx_Chl12462MEz4 Cradle
Diata Rate Sl o
Over Limit Eeadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB e deg

1 23840 50.58 -Z3.42 74.00 51.93 30.25 3.82 35.44 100 360 Peak
2 2384 .0 38.35 -15.65 5H4.00 39.72 30.25 3.82 35.44 100 23 bverage
im 2462.0 101.36 102.88 30.29 3.89 35.49 100 360 Peak
4@ 2462.0 94 .84 96 .16 30.29  3.80 33.49 100 23 Average
g 24890 48.86 -Z5.14 74.00 50.17 30.30  3.80 35.51 100 360 Peak
3] 24890 3839 -15.61 54.00 39.70 30.30 3.90 35.51 100 23 bverage
Remark: #3 and #4 Fundamental Signal
Data: 4 ~ File: D:\Project\?00BQ N MIEI 150 1WPart 1SCWWLANVI b Tx_Ch11.EMI {4)
4 Level (dBuvim) Date: 2006-09-19
FCC/CLASS B
59 FCC CLASS-B (AVG)

L e = P

9 2483.5 2486.8 24901 24934 2496.7 2500

Trace: (Discrete) Frequency (MHz)

Hite : BCHOS-HY
Condition : HF-ANT-OR410 VERTICAL
EUT : WLAN Claxd
Fowex + 120V acE0H=
Tufedel + FR #31501
ode o 11h Tar Chll 24020 Het C radle
Duta Fate 1 o
Over Limit Readfntenna Cahle Preamp Aot Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pas Fos Remark

WHz dBuV/m dB dBuVim  dBuV  dB/n dB 4B chit deg

1 2488 .6 48.86 -Z5.14 T4.00 50.16 30.30  3.90 35.51 100 360 Peak
0 2488 .6 38,390 -15.61 24.00 39.70 30,30  3.90 353.31 100 23 Average
Remark: There is no more obvious spurious emission except the listings above.
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* Test Mode : Mode 3
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 F
80 Level (dBuv/m)

ile: D:\Projecti2006Q3\5 M691501Part 15C\Co-locatiomCo-location.EMI

£24}
Date: 2006-09-19

FCC CLASS-B
10
L 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Bite - GCHOBHY
Comdition : BILOG-2004-1122 HORIZON TAL
EUT : WLAN Caud
FPoayex o 120V a0Hz
el : FR 691501
Mode : BT T ChO02400H=+ 111 T Chil 24620 H=
ode s 4Cumdle
Over Limit Readintenna Cable Preamp int Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB i deg
1@ 199.8 36.89 -6.61 43.30 53.12 2.95 2.52 25.608 100 0 Peak
4 258.7 39.31 -6.69 46.00 32.63 12.7%  2.8T7 28.97 100 0 Peak
3 293.0 39.36 -6.64 46.00 5Z.14 12.93 3.19 28.91 100 0 Peak
Data: 2 ~ File: D:\Project'2006Q3\51 169150 1\Part 15C\Co-location\Co-location.EMI 424}
- Level {dBulmy) Date: 2006-09-19
FCC CLASSB
40W23
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site - [BCHOG-HT
Comdition + BI-LOO-2004-1120 HORIZON TAL
EUT : WLAN Cawd
Powex o 12V lHz
Model : FR 821501
Mcde ¢ BT T CHOD:24020H=+11h Ti_Ch11:24620Hz
Mode o Hlzadle
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥V  dB/m dB dB ci deg
1 301.4 39.36 -6.64 46.00 51.99 13.00 3.27 28.90 100 360 Peak
2@ 311.9 40,12 -3.8% 46.00 52.55 13.31 3.18 28.9Z2 100 224 Peak
3@ 322.4 39.48 -6.52 46.00 51.46 13.3%  3.38 28.95 100 360 Peak
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Data: 3 ~ File: D:\Project'?00603151 169150 1\Part 15CWo-location'Co-location.EMI 424}
117 Level (dBu\V/m) Date: 2006-09-19
5
3
FCC/CLASS-B
59 = FCCCLASS-B (AVG)
N
i
o 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : DBCHDAHY
Comdrtion : HF-ANT60410 HORIZCHN TAL
EUT : WLAN Caxd
Fowex : 1A VacH=
Medel . FR 621501
Mede © BT T ChOO:ZMIEMHz+ 116 T Chil2482MHz
Mlede s Huadle
Over Limit HReadfntenna Cahble Preamp tnt Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥V  dB/m dB dB ci dep
1 2340.0 39.32 -14.68 54.00 40.92 30.24 3.78 33.42 108 312 Average
2 2340.0 o042 -Z3.58 T4.00 >51.82 30.24 3.78 35.4Z 100 360 Peak
3@ 240Z2.0 91.84 93.19 30.27 3.84 35.46 100 360 Peak
4 1@ 2402.0  64.97 B6.33 30.26  3.84 35.46 108 312 Awerage
5@ 24620 103 .43 104.75 30.29 3.80 35.49 100 360 Peak
o @ 2462.0 98.78 100,10 30,20  3.80 35.49 108 312 hverage
7 2488.0 38.91 -15.09 54.00 40.22 30.30 3.90 35.51 108 312 Average
8 2488.0 4807 _Z5.03 74.00 50.28 30.30 3.9 35.53 100 360 Peak

Remark: #3 ~ #6 Fundamental Signal

Dat

a4
Level (dBuW/m)
a7

File: 0:\Projectt20060 3\ J'691501Part 15C\Co-location\Co-location.EMI (24)

Date: 2006-09-19

FCC CLASS-B

FCC CLASS-B {RVG)

® MMWW
4
o 3000 3600, 4200. 4800, 5400, 6000
Trace: (Discrete) Frequency (MHz)
Site . GCHOB-HY
Condition ;. HF-ANTOE0410 HORLZONTAL
EOT : WLAN Caxd
Fowex o 1AW H=
Model : FR @91501
Mode : BT T ChO0240: 0 H=+ 111 Tie Chil 24620 H=
Mode o +Cadle
Over Limit Headintenna Cable Preamp int Table
Freq Lewvel Limit Line Level Factor Loss Factor Fos Pos Remark
HHz dBuV/m dB dBu¥/w  dBu¥  dE/m 4B dB clit deg
1 4304 .0 55,86 -15.14 74,00 53.74 32.8%  5.34 36.10 106 0 Peak
2 4204 .0 42 .99 -11.01 54.00 40.86 32.8%8 5.34 36.10 100 286 Average
3 4024 .0 48 .34 -Z3.66 74,00 45,93 33.34  5.46 36.Z21 100 0 Peak
4 4024 .0 38,23 -15.77 54.00 35.64 33.34 5.46 36.21 100 286 Average
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Data: 5 ~ File: D:\Project'20060321 69150 1\Part 15CWo-location'Co-location.EMI 524}
o7 Level (dBuV/m) Date: 2006-09-19
FCC CLASS-B

FCC CLASS.B (AVG)

49M

0

6000 6600,

Trace: (Discrete)
Hite : DBCHGHY

Condition ; HE-ANTOEM10 HORIZONTAL
EOT : WLAN Cad
Powerx 120V aed0H=
Medel . FR 621501
Mode : BT Ta ChO02A0ME=+ 110 T Chll24620MH=
Miode  HCedle
Dat

a: 21
Level {dBuV/m)

7200. 7800.

Frequency {(MHz)

8400. 9000

File: D:WProjecti2006Q315 169150 1\Part 15CW o-location\Co-location.EMI £24}

Date: 2006-09-19

17

FCC CLASS-B

59 F FCC CLASS-B (AVG)
o 2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete} Frequency (MHz)
Site - IBCHOG-HT
Condition . HF-ANT-DE0410 HORTZCNTAL
EUT : WLAN Caxd
Fnrex + 120V e 0Hz
Model ;. FE 621501
Mode : BT Te CRO0ZAMCNME=+ 110 T Chil 24620 H=
Mcde © 4+Cnadle
Over Limit Readintenna Cable Preanp Ant Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥ dB/m dB dB c deg
1 2339.5 o042 -Z3.58 74.00 >51.82 30.24  3.78 35.4Z 100 0 Peak
2 2339.5 39.32 -14.68 54.00 40.72 30.24  3.78 35.4Z2 108 312 Awerage
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Data: 22 ~ File: D:\Project'?006Q3\53 }1691501\Part 15C\WCo-location\Co-location.EMI 524}
- Lewvel {dBu\V/m) Date: 2006-09-19
FCC CLASS-B
59 FCC CLASS-B (AVG)
o 2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Frequency (MHz)
Site . BCHOG-HT
Condition : HF-ANTOEMI0 HORTZONTAL
EUT : WLAN Caxd
Prowex » 1A WactHz
Model ;. FE 621501
Mode : BT Te CRO0ZA0CNME=+ 110 T Chll 246020 H=
Mcde © 4+Cnadle
Over Limit Readintenna Cable Preanp int Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos HRemark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 2487 .7 48,97 _25.03 74.00 50.28 30.30  3.90 35.51 100 0 Peak
2 2487 .7 38.91 -15.09 54.00 40.22 30.30 3.90 35.51 108 312 Awerage
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11
Level (dBuWim)
80

File: D:\Projecti20060Q3'm M'\591501Part 15C\Co-location\Co-location.EMI (24}

Date: 2006-09-19

FCCCLASS-B

9 30 84. 138. 192, 246. {101]
Trace: (Discrete) Frequency (MHz)
Site : MBCHIAHY
Clemdition : BLLOG-2004-1122 VERTICAL
EUT : WLAN Caud
Powrerx o 12 0WVae M=
icdel : FR 631501
cde ¢ BT T 024020 H=+ 11 T Chi1:2462MHz
cde s il
Over Limit Readlntenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB ci deg
1 @ 252.5 40,52 -5.42 46.00 54.60 11.96 2.94 28 .93 100 0 QP
[Z @ 207.9 42,18 -3.82 46.00 55.60 12.67 2.8% 28.97 100 o gp |
3w 263,53 40,40 -5.60 46.00 33.60 12,90 Z.80 Z28.96 100 (3
Data: 12 ~ File: D:\Project\2006Q3\5 69150 1Part 15Co-location\Co-location.EMI £24}
80 Level (dBuW/m) Date: 2006-09-19
FCC CLASS B
L 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Site : MBCHIAHY
Clemdition : BLLOG-2004-1122 VERTICAL
EUT : WLAN Caud
Powrerx o 12 0WVae M=
Iicdel : FR 631501
e . BT T ChOO:24020Hz+ 11 Tx_Ch11:2462MHz
cde s+l
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB cil deg
| @ 301.4 4221 -3.79 46.00 24.84 13.00 3.27 28.90 100 360 Peak
2w 306.3 42.76 -3.24 46.00 55.34 13.14  3.19 28.91 100 360 Peak
3w 332.9 39.44 -6.56 46.00 51.12 13.91 3.39 28.97 100 360 Peak
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Dat

a: 13 Fi
Level (dBuWim)
"7

ile: D:\Projecti20060Q3\ 2 59150 1Part 15CWCo-locationVCo-location. EMI {24}

Date: 2006-09-19

3 )
FCC CLASS-B
59 = FCC CLASS-B {AVG)
T
e i
o 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : (BCHOGHT
Clondition - HF-ANT-DE0410 VER TICAL
EUT : WLAN Cand
Pooret + 1 20Wac 0=
Ilzdel . FE 891501
Made : BT T CAO0Z40ZMER+11b Tr Chi1:2462MHz
Ilode : +Cmdle
Over Limit HReadbntenna Cable Preanmp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Paos Pos Remark
WHz dBuVin dB dBu¥/m  dBu¥  dB/u dB dB cil deg
1 2343.0 39.07 -14.93 54.00 40.47 30.24 3.7% 35.42 100 23 bverage
A 2343.0 058 -Z3.41 T4.00 51.99 30.24 3.7% 35.42 100 0 Peak
3w 2402.0 98,46 00,83 30.26  3.84 35.46 100 0 Peak
4w 2402.0 68.51 6987 30.26 3.84 35.46 100 23 bverage
) 2462.0 101.18 102,50 30,29  3.8% 35.49 100 0 Peak
b @ 2462.0 94 27 95.39 30.29  3.83 35.49 100 23 Average
7 24900 48,24 _25.76 T4.00 49.55 30.30 3.92 35.33 100 0 Peak
8 24990 38.35 -15.65 54.00 39.66 30.30 3.92 35.53 100 23 bverage
Remark: #3 ~ #6 Fundamental Signal
Data: 14 ~ File: D:\Projecti20060 3151 169150 1Part 15CWo-location\Co-location.EMI £24}
o7 Level (dBuWim) Date: 2006-09-19
FCC CLASS-B

49

FCC CLASS-B {AVG)

W

9 3000 3600, 4200, 4800, 5400, G000
Trace: (Discrete) Frequency (MHz)
Bite : [BCHOG-HYT
Condition : HF-ANT-DEM10 VERTICAL
EOT : WLAN Caud
Powrex o 1AW acMHz
hindal - FR 691501
Dlode : BT Ti ChO0:24020TH=+11b T Chil: 24620 H=
iode + +Cedle
Over Limit HReadlntenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBuVin dB dBu¥/m  dBu¥  dB/u dB dB cil deg
1 4304 .0 55.06 -18.94 74 .00 52.93 32.88 5.34 36.10 100 360 Peak
z 4304 .0 42.76 -11.24 34.00 40.63 32.88 5.34 36.10 100 147 Average
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Data: 15 ~ File: D:\Projecti2006Q3\5 69150 1\Part 15Co-location\Co-location.EMI ézi}
g7 Level (dBuv/m) Date: 2006-09-19
FCC CLASS-B
Tt FCC CLASS:B {AVG)
o 6000 6600. T200. 7800. 8400, 9000

Trace: (Discrete) Frequency (MHz)

Hite : ECHGHY
Conditicn : HF-ANT-DE0410 VERTICAL
EUT : WLAN Claxd
Pourex o 1 X0WacA0H=
Model . FR 681501
Mode + BT Ta ChOD 2400 e+ 11b Tre Chi1 24620 Hz
Mode s +Cmdle
Data: 23 ~ File: D:\Project\2006Q3\5 69150 1Part 15Co-location\Co-location.EMI £24}
. Level (dBuVim) Date: 2006-09-19
FCC/CLASS-B
59 = FCC CLASS-B (AVG)
o 2310 2326. 2342, 2358. 2374, 2390

Trace: (Discrete) Frequency (MHz)

Bite - BCHE-HT

Crendition : HE-ANT06M10 VER TIC AL

ENT + WLAN Caud

Power o 1A WacilH=

Madel : FR 691501

Made : BT Ta ChO0Z40E0MH=4 111 T Ch11:24620H=
Mode : HCiadle

Owver Limtt Readlntenna Cable Preanmp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark

MHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB cil deg
2343.0 50,59 -Z3.41 74,00 51.99 30,24  3.7% 35.42 100 360 Peak

—_—

2 2343.0 39.07 -14.93 54.00 40.47 30.24 3.78 35.4Z2 100 23 bverage
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Data: 24 ~ File: D:\Projecti0060Q 3121 369150 1Part 15Co-location\Co-location.EMI (24)
11?Leve| (dBuW/m) Date: 2006-09-19
FCCCLASS-B
59 FCC CLASS-B (AVG)
1
a 2483.5 2486.8 24901 24934 2496.7 2500
Trace: (Discrete) Frequency (MHz)
Bite : CHG-HYT
Condition : HF-ANT-0E0410 VER TICAT
EUT : WLAN Cawd
Fourer » 1 20WVas0H=
Dlzdel : FR 691501
Ilode : BT Ta ChODZ2A0CNH=+11h T Chll 24620 H=
Mode : +Cmdle

Over Limit HReadbntenna Cable Preanmp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Paos Pos Remark

WHz dBuV/m dB dBuV/m  dBu¥  dB/m dB dB ciit deg

2498 .6 48,24 2576 T4.00 49.55 30.30  3.92 35.53 100 360 Peak
2 2498 .6 38.35 -15.65 54.00 39.66 30.30 3.92 35.53 100 23 hverage

—_—

Remark: There is no more obvious spurious emission except the listings above.
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5.4Antenna Requirements

5.4.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.4.2 Antenna Connected Construction
The antennas used in this product are Chip antennas for both WLAN and BT without antenna connector

and it is considered to meet antenna requirement of FCC.

5.4.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.

SPORTON International Inc. Page No. : 23 0f 26
TEL : 886-2-2696-2468 Report Issued Date : Sep. 25, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : HBNWLF010



womonine. PARTIAL FCC TEST REPORT Report No. : FR691501
6. List of Measuring Equipments Used
. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Jul. 25, 2006 | Jul. 24, 2007
analyzer (03CHO06-HY)
) Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jun. 28, 2006 | Jun. 27, 2007
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 22, 2004 | Nov. 22, 2006
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Feb. 1, 2005 | Feb. 1, 2007
(03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Jul. 21, 2006 | Jul. 20, 2007
K (03CHO06-HY)
= Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2006 | Jul. 20, 2007
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0 ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 24
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of X; ( )
Ci Ci*u(x
probapiy | U(%) !
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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